Code:  000010847. 01 F3C

90-40 C/f.i8.1" (NEW)

- SPARE PARTS LIST - ES 0 Pag. /1

000070013
000070039
000070041
000080031
000085004
000090005
000104072
000128063
000128064
000138413
000140032
000146038
360143220
500154032
400166027
000168280
000172309
000184603
000186301
330200014
000200020
000200043
000200058
000200060
000280038
000286012
000288009
000288041
200300257
000360315
000300307
000300331
009326039
¢00400124
000110033

000420135,

000430010
000440081
000520011
000610003
PC0622003
000622010
000622012
060622014
000622025
000622033
000622046
000622050
000622059
000622070
000622089
000622116
000650017
000660004
000660005
000662019
600662025
000662053
000662056
(00666007

AP Qp Description Code
R 1 BUFFER 000666009
R 1 BUFFER 000666020
R 1 BOFFER 000666050
1 D2IvER REST 90 000667012
1 GUIDE Bik 000667031
1 VALVE BuUSE 000668001
1 CYLINDER
1 CCV”‘

1
! "hG i VALVE
Z CPL.CAP
1 BASIC SLIDER 90(40}
1 CPL.TRIGGER C/T
R 1 GASKET
L 1 DRIVER PLATE 90(50)
1 LCADER 99/97A(50)
1 CaTcE
R 1 DRIVER $0(40&50}
] 1 SPRING
R 1 SPRING
B 1SRIG
1 §PRING
R 1 SPRIG
R 1 SU¥PER
R 1 STLESCER
1 STUD
1PN
1 VALE PISTON
R 1 DRIVER P1STOK
1 CPL DRIVER PIST.90(40-501KL.1"
1 CPL VALVE PISTON
1 2DAPTER JB19  THREADS
R 1 SAFETY
1 PUSSER 90/SX
1 EOLDER
1 BAR RETAINER
2 PUSEZR 3LOCR 90/97A/SK
1 SAFETY LINK
1 STOP RING 5
1 0-R1%6 108
1 0-RIKE 123
10-31% 144
0-RING 149
0-R1%6 2012
0-81Y%6 2050
0-RI6 3150
i 0-RING 3193
O-RING 4150
0-RING 14772
i 0-RING 4137
2 0-RI¥G 3125
3 SELF-LOCKIXG BUT 16
i WASEER 4
14 WASEER 5
3 BIN 4526
1 PIKN 4X22
1 PIX 5118
1 PIX 3118
4 SCREW 10-24X7/8°

1
2
1
I

i

1
1

oo ot DT g

= >0 o

R=Recormended spare parts

RSP Qty Description

¢ SCREY 10-2421-1/4°

2 SCREY M4X10 AUTOBLOCR

4 SCREY 10-24X1-3/4" AUT0BLOCK
1 SCREW M6X16

2 SCREW M6I18

2 SCREW MSK10

R o o]

ESP MACHINE CODE MACHINE CODE MACHINE CODE MACMINE (ODE MACHINE roof
0 10847.01 20847.01 30847.01
B | F3C 90-40 | RC 90-40 | H3C 90-40
BODY 138.413 138.417 138.422
W TH SAFETK CT. LONG NOSE 1"~
300367
CPL DRIVER PISTON
186301-300315 300380
Eanaol 662053- 662056 CPL VALVE PISTON
i — 070039-300257
Lt = 622014-622059
128063—S 622089
= =602
£66050—— @
660005—= : |

622045 3:.5039

070013 = @ BODY
200060 -
622010—————>
622014 —
300257 6201 yoa:
622059 S — R O
622089 — g h\
—— 090005
070039 =
T—522°03 650017
DSt
622116~ T B ——200058 \@
=t 5 22025 )
662056 3\ B
300315 = ——288009
=
g = Y _ 622025 7 =\
N 420135
S guT e
186301—€p i
200020 —— \
184003
288041 —— 550017 °
=l) ssooo4 070041—-—3 g—zooow
sssozo 7 ~
. seoon ('\\ R 662019
e
080031 e
=]~
== 0
°° = £10003
Rseooos 200{)43 \ \\
622070 — > sssoov 665008 9
660005 05000\4 s
g22012 ——< > 400124 168280 /""{’/—///_T@
440081 R
280038 @ 123064 ”://;,///‘ |
“m_- e
4 , \
Y H 145190



Item P/N QTY Description Availability Item P/N QTY Description Availability
1 T668001 2 SCREW M5 X 10 TSEI For Sale 36 1200058 1 SPRING ML For Sale
2 T660005 2 WASHER, SPLIT #5 ML For Sale 37 T622025 2 O-RING 2012 ML For Sale
3 T128063 1 COVER For Sale 38 288009 1 STUD (BUY ASSY T288206)

4 T286012 1 SILENCER For Sale 39 T622033 1 O-RING 2050 ML For Sale

5 T666050 4 SCREW TCEI M4 X 11 For Sale 40 140012 1 TRIGGER VALVE (BUY ASSY T140119)

6 T660005 4 WASHER, SPLIT #5 ML For Sale 41 T200020 1 SPRING For Sale

7 140098 1 CAPASSY B 2 288041 1 PIN For Sale

8  T070013 1 BUFFER For Sale 43 T520011 1 SAFETY LINK For Sale

9  T200060 1 SPRING For Sale 44  T660004 2 WASHER, SPLIT #4 (DISCONTINUED) For Sale
10 T622010 1 O-RING 123 ML For Sale 45 T666020 2 SCREW TCEI UNC 10-24 X 3/4 For Sale
11 T622014 1 O-RING 149 ML (PART OF ASSY T300380) For Sale 46  T666007 4 SCREW, TCEI UNC 10-24 X 7/8 For Sale
12 300257 1 VALVE PISTON (USE ASSY T300380) I ;7 Tsc0005 4 WASHER, SPLIT #5 ML For Sale
13 T622059 1 O-RING 4150 ML (PART OF ASSY T300380) For Sale 48 T128064 1 SAFETY COVER For Sale
14 T622089 1 O-RING ML (PART OF ASSY T300380) For Sale 49 T400124 1 SAFETY For Sale
15 T070039 1 BUFFER (PART OF ASSY T300380) For Sale 50 080031 1 DRIVER REST N
16 622116 2 O-RING 3125 For Sale 51 T168280 1 DRIVER PLATE 90-50 For Sale
17 7300315 1 PISTON (DISCONTINUED) (USE ASSY T300367.1) 52 T410033 1 PUSHER 90/SN(40) For Sale
18  T662053 1 PIN5X8 (DISCONTINUED) (USE ASSY T300373.1) 53 T440081 2 PUSHER BLOCK 90/97A/SN (40) For Sale
19 T662056 1 PIN3X 18 (DISCONTINUED) (USE ASSY T300373.1) 54 T650017 2 NUT, SELF LOCKING M6 0.25 For Sale
20 T622050 1 O-RING 3193 ML For Sale 55 T667012 1 SCREW, TSEIM6 X 16 For Sale
21 186301 1 DRIVER (USE ASSY T300373.1) 56 T420135 1 HOLDER (RPLD BY T420135.1) Superceded
22 104072 1 CYLINDER 56A T420135.1 1 HOLDER (RPLS T420135) For Sale
23 T622070 1 O-RING 14772 ML For Sale 57 T184003 1 SLIDER RETAIN LEVER For Sale
24 1622012 1 O-RING 144 ML For Sale 58 T650017 1 SELF LOCKING NUT M6 0.25 For Sale
25 280038 1 BUMPER (RPLD BY T280053.2) 59 T200014 1 SPRING For Sale
25A T280053.2 1 BUMPER (RPLS 280038) 280045? For Sale 60 T172309 1 LOADER F3CNC For Sale
26 166027 1 GASKET (RPLD BY T166027.1) 61 T662019 2 PIN4X26 For Sale
26A T166027.1 1 GASKET (RPLS 166027) For Sale 62 T660005 2 WASHER, SPLIT #5 ML For Sale
27 138413 1 BODY 63 T666009 2 SCREW, TCEI UNC 10-24 X 1-1/4 For Sale
28 T622046 1 O-RING 3150 ML For Sale 64 T085004 1 GUIDE BAR For Sale
29 326039 1 CAP, INLET 65 T200043 1 SPRING ML For Sale
30 T662025 1 PIN M4 X 22, ELAST SPIR HEAVY For Sale 66 T610003 1 STOPRINGS For Sale
31 T662019 1 PIN M4 X 26, ELAST SPIR HEAVY For Sale 67 T430010 1 BARRETAINER For Sale
32 T667031 2 SCREW, TSEI M6 X 18 C10.9 For Sale 68 T145190 1 SLIDER ASSY F3C NC For Sale
33 T164032 1 TRIGGER ASSY For Sale 69 T300367.1 1 DRIVER PISTON ASSY 90 (40-50) For Sale
34 T090005 1 VALVEBUSH For Sale 70 T300380 1 VALVE PISTON ASSY For Sale
35 1622003 1 O-RING 108 ML For Sale

- Non Procurable

Available in Service Kit PN 059961



